INVESTIGATION INTO THE
COST AND OPERATION OF
SOUTHERN AFRICAN
DESALINATION AND
WATER REUSE PLANTS

Volume lli:
Best Practices on Cost and Operation of
Desalination and Water Reuse Plants




INVESTIGATION INTO THE COST AND
OPERATION OF SOUTHERN AFRICAN
DESALINATION AND WATER REUSE PLANTS

Volume lll: Best Practices on Cost and Operation of
Desalination and Water Reuse Plants

Report to the
Water Research Commission

by

KN Turner, K Naidoo, JG Theron, J Broodryk
Royal HaskoningDHV

WRC Report No. TT 638/15

September 2015



Obtainable from

Water Research Commission
Private Bag X03

Gezina, 0031

orders@wrc.org.za or download from www.wrc.org.za

The publication of this report emanates from the Water RRC project entitled Investigation into the cost and
[...]
e Various operating modes and scenarios should be considered when evaluating O&M costs, i.e. zero
production mode, different production modes, etc. before considering mothballing of any plant.

e UF/RO membranes have an expected lifespan of five years and a maximum of seven after which they are
normally replaced. The key factor in achieving an extended lifespan is the operating regime, as the plant
should ideally, be run continuously. While frequent starting and stopping of the desalination or water
reuse plant can minimise running costs, is not optimal for the membrane lifespan.

93



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

e Itis recommended to run plants periodically during off-peak periods to maintain plant operational integrity.
Scenario planning, treating the cause instead of the symptoms, etc. are important considerations.

e Social aspects in water reuse plants are vital to the successful acceptance and sustainability of these
plants in the communities they service. Public engagement is a critical process in the planning of
desalination and water reuse plants.

e |t is recommended to further develop and populate the Royal HaskoningDHV in-house developed
database to capture data from other plants not included in this study.

e |tis recommended to further develop the database and costing models referenced in this study. Further
collaboration with CD Swartz Water Utilisation Engineers is recommended to further develop the
REUSECOST model and include the outputs/results in this report for various operating scenarios.

e |t is recommended to further develop the database tools for base lining and predicting O&M costs for
various operating scenarios and plants. This will assist the relevant authorities’ with improved planning for
O&M aspects associated with current, new or planned desalination and water reuse plants.

94



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

REFERENCES

AMATOLA WATER (2014) Integrated Annual Report 13/14.
DAVIS S (2010) South Africa to look at desalination to solve water crisis. Digital Journal.

DEPARTMENT OF WATER AFFAIRS, Directorate National Water Resource Planning (2011) National
Desalination Strategy, Final.

DEPARTMENT OF WATER AFFAIRS (2013) National Water Resource Strategy, 2" Edition

DEPARTMENT OF WATER AFFAIRS AND FORESTRY (2004) Technical guidelines for the development of
water and sanitation infrastructure. Second Edition.

ELS T (2013) How energy hungry are reuse and desalination plants in Southern Africa? Veolia Water paper
presented at the International Water Association water reuse conference, Windhoek.

ESKOM (2014) Tariffs and Charges. (Link www.eskom.co.za)

HOLMAN J (2010) Desalination could comprise up to 10% of South Africa’s urban water supply mix by 2030.
Engineering News, March 2010

LAHNSTEINER J and LEMPERT G (2007) Water management in Windhoek, Namibia. Water Science &
Technology, Volume 55 No. 1-2, p 441-448

LIPSETT C (2012) Membrane Technology Advancements. Water and Sanitation Africa, Volume 7 No. 1,
p 31-39.

MENGE K (2015) Personal communication.

SWARTZ CD, COOMANS CJ, MULLER HP, DU PLESSIS JA AND KAMISH W (2014) Decision-support
model for the selection and costing of direct potable reuse systems from municipal wastewater. WRC Report
No. 2119/1/14. ISBN 978-1-4312-0543-1

SWARTZ CD, GENTHE B, MENGE J, COOMANS CJ AND OFFRINGA G (2013) Guidelines for monitoring,
management and communication of water quality in the direct reclamation of municipal wastewater for
drinking purposes. WRC Project No. K5/2212

THAN K (2011) Could seawater solve the freshwater crisis? National Geographic News, Aug issue.

WINTGEN T, MELIN T, SCHAFER A, KAHN S, MUSTON M, BIXIO D and THOEYE C (2005) the Role of
membrane processes in municipal wastewater reclamation and reuse. Desalination 178, p 1-11.

95



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

APPENDIX A: DETAILED PHOTO SUMMARY WITH
EQUIPMENT AND LAYOUT OF EACH PLANT

A1: MOSSEL BAY SWRO PLANT

Unit Processes & Associated Equipment

Aerial view of the plant View of plant

Chemical conditioning & multi-media filtration Seawater pump station (floor level 2 m+MSL)

96




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A1: MOSSEL BAY SWRO PLANT

Unit Processes & Associated Equipment

Seawater pump station 4 x seawater pumps Single pass seawater reverse osmosis (6 x 2.5 M{/d)
(3 duty, 1 standby)

Turbo energy recovery system Product Water Pumps
High pressure pump 40 bar

Remineralisation by soda ash & calcium chloride,
disinfection by chlorination

97




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A1: MOSSEL BAY SWRO PLANT

Unit Processes & Associated Equipment

Six sand-filters FeCl; Tank

i : T.F'rgll;[.

—

98




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A1: MOSSEL BAY SWRO PLANT

Unit Processes & Associated Equipment

Two backwash pumps Backwash water storage tank

99




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A2: SEDGEFIELD SWRO PLANT

Unit Processes & Associated Equipment

Overview of Sedgefield Desalination Plant Feed water from beach wells

100




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A2: SEDGEFIELD SWRO PLANT

Unit Processes & Associated Equipment

Partial remineralisation by soda ash addition, Brine discharge by injection wells on beach
disinfection by chlorination and blending with
town water supply

101




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A2: SEDGEFIELD SWRO PLANT

Unit Processes & Associated Equipment

Anti-scalant dosing system RO Train (1) with high pressure pump

102




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A3: ALBANY COAST SWRO PLANT

Unit Processes & Associated Equipment

Feed water from beach wells Main intake well

Sand filtration for water from main intake well Cartridge filtration

Single pass seawater reverse osmosis Pressure exchanger energy recovery system
(1.4 Mi/d + 0.26 M{/d) (part 80%)

103




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A3: ALBANY COAST SWRO PLANT

Unit Processes & Associated Equipment

Blending with other sources Product water pumps

Brine discharge by open outlet to estuary RO membranes intake pipe

Energy recovery unit

104




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A3: ALBANY COAST SWRO PLANT

Unit Processes & Associated Equipment

RO units

Dosing chemicals Intake pumps

Control room — PLC

105




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A4: BEAUFORT WEST WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

Re-Use Plant Inlet works of water treatment plant

Splitter box

Final settling tanks Maturation Dam

106




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A4: BEAUFORT WEST WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

Inlet channel to re-use plant Rapid gravity sand filters

CIP tanks

107




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A4: BEAUFORT WEST WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

Inlet valve for raw water RO trains

108




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

109



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

110



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

BAC / GAC

GAC Stabilisation

Backwash reservoir, water for cleaning the GAC, Ferric Chloride: day- and bulk tanks
PAC and sand-filters

g

111



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

1 of 2 inlet valves Plant inlet: Intake of 850 m3/h

Pre-ozonation — Vent ozone destructor 1 of 2 Hydraulic jump: Ozonation foaming

112



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

2x FeCl; day tanks (1 operational and 1 standby) 4x Flocculation and coagulation tanks

113



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

Valve between DAF and sand-filters: Pipe to sand-filters
Dosing of caustic soda to raise pH to 8.24 to
decrease corrosion and to neutralise Fe and Mn

5x sand-filters: Dual media (hydroanthrocite and fine Low light to prevent biomass growth
sand) and DAF composite sampler

Sand-filter level sensor Maintenance floor: Backwash pumps &
compressors

114



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A5: GOREANGAB WATER RECLAMATION PLANT

Unit Processes & Associated Equipment

Backwash pumps and compressors

Picture: Norit

Picture: Lahnsteiner, 2007

115



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A6: GEORGE WASTEWATER RE-USE PLANT:

Unit Processes & Associated Equipment

Aerial view of UF Plant

Chemical dosing system: Ferric Chloride

< —

M )= SODIUM HYPOCHLOR/T,

FERRICHL

116




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A6: GEORGE WASTEWATER RE-USE PLANT:

Unit Processes & Associated Equipment

Product water tank Product water pumps

<,

Lt T

i
Mo

Treated Effluent Balancing Tanks

Screen Chamber 3 Pumps (2 duty and 1 standby) and
(Feed from Secondary Settling Tanks) piping to feed UF trains

117




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A6: GEORGE WASTEWATER RE-USE PLANT:

Unit Processes & Associated Equipment

6 UF Trains and Associated Piping Membrane Detail

Chemical Dosing Tank Area Ferric Chloride Dosing Station

MCC Room

118




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A6: GEORGE WASTEWATER RE-USE PLANT:

Unit Processes & Associated Equipment

Backwash Recovery Tank and Pump Station Filtrated Water Feed Pump Station
(3 Pumps, 2 on duty and 1 on standby)

119




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

CIP tank UF membranes

RO trains RO trains

Mossel Bay Wastewater Treatment Works Mossel Bay WWTW Office Block

120




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

Maturation Pond with 24 hour retention Maturation Pond with 24 hour retention

Two uptake pipes from 2 submersible pumps

o

g“k
" &

T N - — .

Uptake pipe work to coagulant unit process Coagulant dosing

IR aal
-
BiE
] A
[ £ 4 | T
1 Y S

121




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

Impeller motor Mixer blades for coagulation and flocculation

e RT—— = am
g e D O ——
155 o i —

Disc Filters with Sprays: Screen up to 10 microns

Disc filters Filtered water channel

122




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

Disc filters Housing unit Disc filters Housing unit

3000 | H2SO4

123




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

1 of 2 basket strainer housing units upfront Basket strainer
the ultrafiltration units (UF)

124




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

Basket strainer Basket strainer

1 of 2 UF units

CIP filter unit

125




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

Dosing equipment for SMBS to
neutralise hypochlorite

Second dosing equipment for dosing SMBS to CIP unit for both UF and RO
neutralise biocide

126




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

1% stage RO unit Blending equipment: 2 pumps (1 duty/1 standby).

Depending on conductivity, pumps are operated

using actuating. Blending to prevent corrosion of
metal pipe work

2 stage RO

127




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

2 RO pumps (multi-stage). Max pressure of 12 bar 1 of 2 high pressure lift pumps: Pumping to PetroSA
each 128m?3h. Pressure maintained < 3 during CIP R .

128




Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

A7: MOSSEL BAY WASTEWATER RE-USE PLANT
Unit Processes & Associated Equipment

VWS ENVIG
FrPON

A o wmacre. ™"

B O

129



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

APPENDIX B: DATABASE FEATURES

The database was created in Microsoft Access 2010, however Access is not included in all Microsoft Office
versions and the database was thus created to run independent from any Microsoft Office installation.

Please note that the installation of this database application may require Administrator rights to continue.

1 INSTALLATION OF DATABASE APPLICATION

On the installation disk, double click on the Setup file and follow the instructions as shown below:

@U-! » WRCK5-2121 » WRCK5-2121PlantDataRecords March2015a *

Organize ~ Include in library = Share with = Burn New folder
PR Name Date modified Type Size
Files

.| Libraries “ _autorun Setup Information 1KB

&, Pictures @ Application 525 KB
& Computer
ﬁg Network

#5 WRC K5/2121 - PLANT RECORD DATA Setup 83

Welcome to the WRC
K5/2121 - PLANT RECORD
DATA Setup Wizard

The Setup Wizard will install WRC K5/2121 - PLANT RECORD
DATA on your computer. Click Next to continue or Cancel to
exit the Setup Wizard.

Next > I [ Cancel

130



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants Volume llI

End-User License Agreement

Please read the following license agreement carefully

End User License Agreement (EULA) -

11

This software is provided "as is" without any guarantees or warranty. In